o™ INTEIINATI(INAI
RESEARGH CONFERENGE

Economic Revival, National Security, and Sustainability through
Advancement of Science, Technology, and Innovation

29™ - 30™ SEPTEMBER 2022

PROCEEDINGS
»
r

GENERAL SIR JOHN ?&E}A%FBM@E UNIVERSITY
ol i
A L .




INTERNATIONAL RESEARCH GDNFEREZI#%E

15TH INTERNATIONAL RESEARCH CONFERENCE

ECONOMIC REVIVAL, NATIONAL SECURITY, AND SUSTAINABILITY THROUGH ADVANCEMENT
OF SCIENCE, TECHNOLOGY, AND INNOVATION

ENGINEERING

PROCEEDINGS

General Sir John Kotelawala Defence University
Ratmalana, Sri Lanka



©General Sir John Kotelawala Defence University
All rights reserved

This book contains the Conference Proceedings of the Engineering Session of the 15t International
[...]
increase the performance of the CPC at speeds
lower than the planing region but would
adversely affect the performance at higher
speeds as the trim further increases due to
dynamic behaviour. Further, this increase in trim
at higher speeds would result in dynamic
instability and be detrimental to the
performance of the craft. With the increase of
LCG from transom the speed required to planing
the craft increases. When LCG increases, to plan
the craft, trim angles become large with higher
speeds and cause dynamic instability a
phenomenon called ‘Porpoising’.

References

Baker, G. S. & Miller, G. H, 1912. Some
experiments in connection with the design of
floats for hydro-aeroplanes.. ARC R&M, p. 70.

Larsson, L. & Eliasson, R, 2000. Principles of
Yacht Design.

Locke, F.]., 1948. Tests of a flat bottom planing
surface to determine inception of planing, Navy
Department, BuAer, Research division report.

Sambraus, 1938. Planing-Surface Tests at Large
Froude Numbers-Airfoil Comparison (No. NACA-
TM-848).

Savitsky, D., 1964. Hydrodynamic design of
planing hulls. Marine Technology and SNAME
News, Volume 1(04), pp. 71-95.

Sedov, L. 1947. Scale effect and optimum
relations for sea surface Planing (No. NACA-TM-
1097).

Shoemaker, J.,, 1934. Tank tests of flat and v-
bottom Planing surfaces (No. NACA-TN-509).

Sottorf, W., 1932. Experiments with planing
surfaces (No. NACA-TM-661).

76

Su, Y., Chen, Q. Shen, H. & Lu, W, 2012.
Numerical simulation of a planing vessel at high
speed. ,. Journal of Marine Science and
Application, Volume 11(2), pp. 178-183.

Su, Y., Wang, S., Shen, H. & Dy, X,, 2014. Numerical
and experimental analyses of hydrodynamic
performance of a channel type planing trimaran..
Journal of Hydrodynamics, Volume 26(4), pp.
549-557.

Acknowledgment

Authors would like to acknowledge the Sri Lanka
Navy for providing opportunity and required
resources for Naval Architectural discipline.

Author Biographies

Captain, Dinuk Sakoon
Bogahawatte, Charted Marine
Engineer, perform as Head of
Department at KDU. Last six
year shouldered the
responsibility of Manager Naval Boat Building
Yard, Sri Lanka Navy. Graduated with BSc Eng
(Hons) in Marine Engineering from KDU. Possess
MBA from University of Moratuwa and Masters
in Manufacturing Management from University
of Colombo. Expert for Fast Attack Craft & Fast
Missile Vessels fleet repairs.

Lieutenant Commander, PMKC
Chandimal has graduated with

O, BSc Eng (Hons) in Marine
. Engineering from KDU and also
the Chartered Marine Engineer,

perform as Lecturer (Probationary) at

Department of Mechanical Engineering, KDU.



Lieutenant Commander, LAKR
Athukorala has graduated from
the United States Coast Guard
Academy with a BSc. Eng
(Honours) in Naval Architecture
and Marine Engineering. Currently serves in the
capacity of Staff Engineer Officer (Naval
Architecture) at the Directorate of Naval Design,
Sri Lanka Navy. Further, Visiting Lecturer on
Marine Vehicle Design at the KDU since year
2020.

77



Novel design of Cost-effective Solar Powered Brackish Water
Reverse Osmosis Plant: A possible solution for an affordable
supply of safe drinking water for the rural communities in CKDu-
affected areas in Sri Lanka

MCP Dissanayake#

Department of Marine Engineering, Faculty of Engineering, General Sir John Kotelawala Defence
University, Sri Lanka

#dissanayakemcp@kdu.ac.lk

Abstract: The government of Sri Lanka has
established a Community-Based Organization
(CBO) to supply safe drinking water on a payment
basis through the application of electrically
driven Brackish Water Reverse Osmosis (BWRO)
plants in CKDu-impacted areas. Due to major
drawbacks such as cost, issues in regular
maintenance, membrane clogging, lack of
expertise to rectify the defects encountered in
electrically driven BWRO plants, etc. In this
design, a multistage centrifugal high-pressure
pump was integrated with the BWRO plant and
drastically, bring down the manufacturing cost.
Then, evaluate the performance of the Brackish
Water Reverse Osmosis system powered by solar
electric energy under Sri Lankan weather, and
environmental circumstances, and enhance the
recovery ratio up to 75% through an automated
mixture. The novel design of the solar-powered
BWRO plant can be manufactured locally at a low
cost, and hence it would be the ideal replacement
for imported BWRO plants to access high-quality
drinking water for the farming community who
could not have sufficient wealth to obtain safe
drinking water on a payment basis The solar-
powered BWRO plant is considerably reduced the
government overheads to subsidize the water
purification cost up to 90% of the existing
expenses. Further, it leads to protecting the
environment by reducing Green House Gas (GHG)
emissions with a more than 75% of recovery ratio.

78

Further, cost comparison of SLN manufactured
BWRO vs imported BWRO in a similar capacity
revealed that the SLN-manufactured BWRO plant
was 7fold cheaper than that of the imported
BWRO plant.

Keywords: Brackish Water Reverse Osmosis;
Chronic Kidney Disease unknown etiology, Safe
Drinking Water; Sri Lanka; Net Metering System

1. Introduction

A newly published United Nations (UN) world
water development report 2019 mentioned that
the climate is continuously changing and it
impacts societies mostly due to decreasing
water bodies (International standards for
drinking water, 2019) . Further, this article
brings out the facts; that water contamination is
one of the major catastrophes that lead to
jeopardizing global sustainable development
goals and threatening the lives of billions of
people According to the water quality
standards defined by World Health Organization
(WHO), Total Dissolved Solids (TDS) in safe
drinking water should be below 500 mg L-1 [1].
However, in seawater TDS is 35, 000 mg L-1 or
more while in brackish water it is around 1000
to 15 000 mg L-1.

Brackish Water Reverse Osmosis (BWRO) is an
elementary water purification application; that



is more commonly used to overcome freshwater
scarcity in many regions of the world. However,
it is contributing to Green House Gas (GHG)
emissions. Therefore, many scientists and
engineers are investigating integrating
renewable energy with BWRO plants as a
possible alternative solution to reduce the
production cost of product water. Countries such
as Australia, Singapore, Spain, and Arabian
countries are the usual contenders in reverse
osmosis operation in a global context and
accessing safe drinking water to billions of
people  without operational difficulties.
However, the operation of the BWRO plant is an
energy-intensive and the
manufacturing cost is also very high. Therefore,
this BWRO application is not practically feasible
for lower-income communities that are
combating to access clean drinking water

process;

Due to the deaths of over 22,000 people from
CKDu in Anuradhapura district in the North
Central Province (NCP) in Sri Lanka since it was
first identified in 1991, WHO had recommended
several measures to control the prevailing
situation such as regulating fertilizers and
agrochemicals use, providing safe drinking
water, better health facilities, and also financial
support for the victims (Wanasinghe, et al, 2018)
Therefore, the government of Sri Lanka has
established a Community-Based Organization
(CBO) to supply safe drinking water through the
application of BWRO plants in CKDu-impacted
areas on a payment basis(Dissanayake ,et
al,2021). Further, Sri Lanka National Water
Supply and Drainage Board (NWSDB) and Non-
Governmental Organizations (NGOs) also
installed BWRO plants that had been imported
from Israel and the USA at a very high cost.
However, due to several reasons such as
insufficient wealth of the farming community to
obtain safe drinking water on a payment basis,
walking a longer distance to access purified
water, regular membrane clogging,
availability of skilled personnel for defect
rectifications, high power

non-

repairing,

79

consumption and low recovery ratio, the
government could not have achieved the
expected outcomes (Indika, et.al,2021).

Sri Lanka Navy (SLN) has been pioneering
Reverse Osmosis operations on board naval
vessels since 1992 and therefore, SLN is
sufficient with expertise, modern workshop
facilities, and skilled personnel to handle any
situation, in BWRO techniques. Economic
feasibility has been recognized as the major
concern while developing improved BWRO
plants for the continuous supply of clean water
to rural communities with low income in CKDu-
impacted areas in Sri Lanka. Hence, it is
necessary to consider manufacturing costs,
enhance the product water supply (recovery
ratio), and ease up the existing situation. Sri
Lanka lies within the equatorial belt and thus
substantial solar energy can be acquired mostly
throughout the year for any applications. The
main aim of this research was to develop a novel
design of a solar-powered efficient BWRO plant
with a multistage high-pressure centrifugal
pump and efficient membrane arrangement to
optimize manufacturing cost, and produce more
units to supply safe drinking water for the
impacted communities, enhance the recovery
ratio, and membrane lifetime.

2. Methodology and Experimental Design

The capacity of the BWRO plant was defined as
10 tons/day to initiate the proposed project and
the most vulnerable locations of CKDu prevailing
areas in the country such as Vavuniya
(Irrattaperilakulam), Sri Lanka Naval Ship
Pandukabaya (SLNS) (Poneewa),
Madawachchiya Town (Mithreepala Senanayake
Central College), Dutuwewa Village and
Kadawthrabewa Village in the Madawachchiya
area at Anuradpura district were targeted
(Ranasinghe, et al., 2019) .

A. Water Quality Analysis

Water quality parameters of collected feed water
samples from those targeted areas were tested



at the Industrial Technology Institution (ITI), Sri
Lanka to determine the nature of the water
quality of the collected water aiming at
designing suitable BWRO plants for those
targeted locations. Physical water quality
parameters (pH, Colour, and Turbidity) were
tested through APHA 4500 - H+B, APHA 2120 B,
and APHA 2130 B respectively. Then, chemical
water quality parameters (hardness, alkalinity,
metal cations, and anions) were tested by APHA
2340 C, APHA 2320 B, APHA 3125 B, and APHA
4500 CI- respectively. Product water samples
were tested at Sri Lanka Water Board.

B. Designing a Low-Cost BWRO Plant

1) Selection of a Feed Water Pump: The
effective pre-treatment process is crucial to
improve the quality of the feed water to the level
that would result in the reliable operation of the
BWRO filtration practice. According to the raw
water quality, the pre-treatment application was
designed with the following, all or some

treatment steps; incorporate chlorination
process, apply with lime treatment, fix with
media filtration, pH adjustment, water

sterilization (Ultraviolet (UV) filter) and fix with
micron filters as the final step (Knops, et al,
2007).

The capacity of the feed pump was decided
considering the capacity of the BWRO plant, and
calculations were done as follows;

Required outlet pressure = 3
bar

Gross Feed Flow rate for filtration = 25

m3/hr

Capacity =
0.7457 kW (1 HP)

2) Designing of Multimedia Filters: Gross Feed
Flow rate for filtration is the most concerning

factor to design vessel sizes.

F f=F fn/N_f (1)

80

Where, Fris feed flow per filter
Nt is the number of filter units

Fm is feed flow to a filtration plant

Nf =2
Fim=2.5m3/hr

Fr=2.5m3/2 = 1.25m3/hr

Required cross-sectional areas for multimedia
filter vessels are as follows;

Af=F_f/F_sd (2)
Where, Ar is the cross-sectional filtration
area per filter

Ftis feed flow per filter

Fsd is service down-flow rate

A downflow of a sand filter is one of the key
factors for calculating the cross-sectional
filtration area. Further, downflow sand filters
are directly impacting to separate from solid to
liquid at flow rates up to about 18 m3/h m? of
filter (Ezzeghni, 2018)[11].

Afr=1.25/18 = 0.0694 m?

As=m /4 (ID)? (3)

Where, ID isrequired internal diameter
ID=0.3m

Then, two commercially available filter vessels
(12’ x 52’) were selected for this application and
they were filled with sand and active carbon up
to 50% of their capacities while keeping 50%
freeboard to allow bed expansion during the
backwash cycle.

3) Selection of a High-Pressure Pump: A
detailed study was carried out on the operating
pressures of existing imported BWRO plants that



were functioning at Naval Bases in NPC, and it
was revealed that the operating pressures were
always maintained below 12 bar, with half load
conditions even in the driest season (Table 1).
Subsequently, it was realized that there was a
high routing maintenance cost and a very high
monthly electrical bill during this type of BWRO
operation. When the high-pressure pump of the
BWRO plant was checked, it was revealed that
there was a positive displacement (gear pump)
with the overpressure protection. Therefore, a
comparison between the Positive Displacement
Pump and Centrifugal Pump was carried out to
select the suitable high-pressure pump for this
BWRO design (Supplementary Table 1).

Table 1. Level of Total Dissolved Solids of feed
water and operating pressures of imported
BWRO plants at Sri Lanka Navy Basses, North
Central Province

Location Total Maximum
Dissolved Operating
Solids (TDS) | Pressure
mg L1 (bar)

SLNS 707 10

Pandukabaya

SLNS 814 12

Tammanna

SLNS Shiksha | 710 10

SLNS Gajaba 796 12

SLNS 823 12

Buwaneka

The operating pressures of imported BWRO
plants were studied to select a suitable high-
pressure pump for this low-cost BWRO

application (Table 1).

4) Selection of a Membrane: A spiral wound of
10.16x101.6 cm? (4 x 40 inch?) membranes was

matched with this new design according to the

81

availability of membranes in the local market,
productivity, feed water hardness, and TDS.
Subsequently, it was decided to fix membranes
in serial with each other to the BWRO plant for
enabling enhanced productivity (Jayasumana, et

al, 2016) (Figure 2). The membrane
specifications are as follows;
i. Capacity - 250 LPH
il. Type -10.16x101.6 cm? (4 x
40 inch?) spiral
wound
iii. Make -Vontron
iv. Effective Area -7.9 m2 (85 ft2)
V. Material -Polyethylene
vi. Model -400

vil. Operating Pressure -200 psi

NAME |S¥MEOL|

bed

PERMEATE WATER

Ble|le|® |E

CONCENTRATE WATER

FEED WATER

onm » ey,

o
Figure 1. Modified design with by-pass valve
(Ahn, et al., 2008)

MODISED DESIGN WITH BY-PASS VALVE

C. Setting up of the BWRO Plant

The BWRO plant setup was comprised of a raw
water tank, feed pump, multimedia filter,
cartridge filter, high-pressure pump, RO
modules, and two flow meters (McMordie, et al.,
2013). The spiral wound membrane [(brand
Vontron) 10.16 X 101.6 cm? (4 X 40 inch?)] with
an effective membrane area of 7.9 m2 (85 ft?)
was installed with this BWRO Plant. The

experiments were conducted at ambient



temperature with a fully operational mode to get Sand filter
. e g 170 170 800
safe drinking water. The BWRO system was (13"X54")
encompassed with Polypropylene Random Carbon_filter
Copolymer (PPR) pipes that sustain 25 bar (13"X54") 240 240 800
pressure. The capacity of the feed water tank is
. 15 L Chemical
5000 L, and the feed pump was operating under . 130 130 1,250
dosing pump
3 bar pressure for the pre-treatment process by
an overhead tank. Then, pre-treated water was 40 L Chemical 42 42 400
pressurized by the 15-bar multistage centrifugal tank
high-pressure pump and the permeate was Low-Pressure
taken off from one pipe and connected to a 1000 sensor  (0-3 25 25 500
L tank, and allowed rejection flow through bar)
another pipe to reject water collected to another Hiah
1,000 L tank. In this BWRO process, both the p &
ressure
membranes were installed to the system in serial pump  (0-15 650 650 4,500
to each other, and then parameters were bar)
investigated (Qiu & Davies, 2012)(Figures 2&3).
Control panel
(Locally 265 265 1,400
made)
20" Filt
e 25 |25 150
Housing
20 Filter 10 10 150
element